Limplicily

6= REVITALIZER

MFG. NO. 629

SIMPLICITY MANUFACTURING GOMEPANY

SER. FORM - QP22 l 3 2
UTHOD 1M U5, A, . . !



PROTECT YOURSELF AND OTHERS

K Know the controls and how to stop quickly — READ THE
OWNER'S MANUAL.

B Do not allow children or young teenagers to oparate ve
hicle or adults to operate it without proper instruction.

B Do not cerry pessengers. Keep children and pets 2 wafe
distance away,

m . Clear work area of objects which might be picked up and
throwmn,

B Disengage all clutches and shift into neutral before starting
angine, :

W Bisengage power to implement {s) and stop engine before
{aaving operator pasition.

B Disengage power to implemant {5} and stap englne before
meking any repairs or adjustments.

B Disengage power to implement (5] when transporting or
not in use.

¥ Take precautions, such as disengaging power take-off,
lowering implements, shifting into neutral, setting parking
brake, stopping 2ngine and removing key when lgaving ve-
hicle unattended.

B Con’t step or start seddenly when going uphill or downhill.

N Roduce speed on slopes and in sharp tums to prevent tip-
ping or loss of control,

W Stay alert for holes In terrein and other hidden hazards.

W Use care when pulling loads or using heavy equipment.
A, Use enly approved drawbar hitch points.
8. Limit loads to those you can safely cantrol.
C. Don't turn too sharp, and use care when hacking.
B. Use counterwelght (s} or whesl weights when sug-
gested in owner's manual.

Watch out for trafiic when cressing or near roadways.

B When using any attachments, never direct discharge of ma-

tetTal toward bystanders naor allow anyone near wehicle
while in operation,

B Handle gasoline with care - it is highly flammable.

A. Use approved oasoline container.

B. Naver remove cap or add gasaline te a running or
hot engine or fill fue! tank indcors. Wipe up spilled
gasoline.

C. Replace gasoline cap securely.

D. Open doors if engine is run in garage -- exhaust
gasses are dangerqus.

W Keep vehicle and attachments in good operating conditian

and keep safety devices in place. Use quards as instrugted
in owner's manual,

N Do not operate equipment when barefoat or wearing opon

- §ndils¥ A:_lwavs wear substantial footwear.
'q' (P

B Do not put hands or faet near or under rotating parts.
Keep clear aof discharge opening at all times,

B Eefora cleaning, inspecting, adjusting, ar repairing the trac-
tor or any attachments stop the enging, remove the igni-
tion key {electric start modelst and be sure all blades and
other maving parts have stopped.

B Stop blade {s) when crossing grave! drive, walks or roads.

W After striking a foreign object stop the mower and remaove
the ignition key. Thoroughly inspect the mower for any
demage, and repair the damage before restarting and
aperating the mower.

B |§ your equipment should start to vibrate abnormally, stop
tha engine and check immediately for the cause. Vibration
is generally a warning of trouble.

W Do not run the engine indoors.

B Look to be sure that childven are not behind the tractor,
before backing up.

B When mowing with a tractor mounted mower, mow up-
and-dowm on slopes, never across of harizontally. To pre-
vent the danger of overtuming, exercise extteme caltion
when stopping. starting or changing direction,

B Check bfade and engine mounting helts for proper tight-
ness at frequent intervals,

B Keep all nuts, bolts, and screws tight to be sure equip-
ment is in safe working condition.

B Mever store equipment with gasoline in the tank inside of
a building where fumes may reach an open flame or spark.
Allow engine ta cool befare storing in any enclosurne.

W To reduce fire hazard keep engine free of grass, leaves or
gxCassive grease.

M Never operate any attachment without all guards, deflec-
tors, and other protective covering in place.

M Keep the area of operation clear of all persons, particularly
small children, and pets.

B Tharoughly inspect the area where the equipment is to be
used and remove all stones, sticks, wire, bones and other
foreign obiects.

B Check fuel befora starting engine. Do not fill gasaline tank
when engine is running or while enging is still kot Wipe
off any spilled gasoline before starting engine. Do nat
smake when fueling engine or around open gasaline con-
tafners. : .

B Mow only in daylight or Tn good artificial light.

B Do not change engine governor, seftinos or overspeed
erngine.



Mfg. No. 629 for use on Broadmeor, Yeoman And Serf,

Required Accessdries -
1- Mfg. No. 594 Li_ft'Lwar Kit {Serf only)

Recommended Accessories
L - Mig. No. 466 Front Weight

INSTALLATION

1. Remove the drawhbar bracket bolts from the rear support
plate on the transmission. Flace the hitch plate from the
kit between the drawbar bracket and the support with the
notches up. Secure with the 3/8-16 x 1-1/2 inch capserews,
nuts and lockwashers provided. {See Figure 1}

1

T
A
i

FIGURE 1

2 Remove the tape from the {ransmission power take-off
-shaft. Install the pulley and key and szcure with the set-
swew provided. Install the drive pulley from the kit with
the hub inward and the outer side flush with the shaft end.

Install the belt stops. Remove the capscrew holding the

brake band to the transmission and mount the smaller belt

stop as shown, with two flat washers on the inside of the

belt stop loop and cne on the outside. Install the longsr

stop in the slotted hole of the transmission side plate, using

. Dat washer on the cutside of the belt stop loop. {See Fig-
" oure 2) o

3. Position the revitalizer ucnit at the rear of the tractor
Lift the front bracket up and drop the crosmbar into the
notches on the hitch bracket. The pin on the erossbar
cleviz goes through the hole in the original tractor drawbar
bracket and iz seeured with a spring clip. Mourt the upper
link ears on the tran=mission side plates using the long pin
and two spring clips. {See Figure 3}

RN
ae

5
N

- P

7
%

o SPRING CLIP Rt
FIGURE =

4, Install the 1ift rod on the tractor lift lever. Attach the
ftat end of the rod to the lift arm on the revitalizer. Use
the proger hole for your tractor:

Hole 1: Yepman

Hole 2: Serf

Hole 3: Broadmoar  (See Figure 4)




FIGURE 4

5. Lower the unit to the ground. Pull the clutch Iaver at
the top center of the unit FORWARD to disengage position

OPERATION

141G 10, .~ LOMG BELT £TOP

. DRIVE
PULLEY

CRIVEN
PLLLEY

1114 1N

SHORT RELT
STOF

IDLER

BELT PULLEY

FIGURE 5

and install the drive belt. Be sure the belt is properly seated
in the pulleys. There must be 1/8 inch clearance betwesn
the tap belt stop and 1/4 inch elearance between the bot-
tom belt stop and the belt when the drive is engaged. {See
Fiqure 5)

It iz best to nse the mower and revitalizer tagether so long .

grass witl not interfera with the revitalizer. This also allows
you to perform two operatioms in one pass.

With the mower and revitalizer disongaged and in the raissd
position, move to the area to be mowed and revitalized.
When you have reached the work ares, release the lift lever
and lower the mower and revitalizer to the operating po-
sitiop. When using the revitalizer, it is Dest to raise it when
tumning corners, howoever, it is neither advised or necessary
to raise the mower. This may be easily accomplished by
disconmecting the mower lift chain from the lift lever by
remowving the spring clip and pin.

.BDepth Adjustment

The cutting depth may be pregizely adjusted by tuming the
handle at the rear of the revitalizer clockwise to raise the
knives and counterclockwise to lower them. In spring and
fall, set the knives 1o cut 1/2 inch deep. For summer use or
when the grovend is dry, set the knives at 1/8 inch depth
{Sec Figure &)

&~

ADJUSTING
HAMNDLE

FIGURE &
Travel Speed and Direction

The revitalizer should be used with the tractor in first gear
at three-fourths to full engine speed. Travet the long direc-

2

tion of the lawn fo minimize the oumber of tums. Before
tuming, disengage the revitalizer and push the lift lever for-
ward to raise it. On the second and successive passes, be
sure to drive o the rovitalizer slightly cwerlaps that portion
of the lawn already revitalized.

NOTE: B0 NOT MAKE SHARP TURNS WITH
UNIT IN GROUND, SINCE THIS WILL CAUSE
LAWN DAMAGE,

Preparing a Seedhed
The revitalizer may be used to prepare a seedbed for rgsaed-
ing sparse areas by making a second pass crosswise to the

first one, Use a depth setting of approximiately one half
inch. '

Dgad grass and thateh showld be removed after using the re-
vitalizar. A Simplicity vacuum collector systern is excellant
icr this purptise.

If wire orother foreign material get caught in the revitalizer,
depress the clutch immediately. Since the revitalizer is
driven off the transmisdon, the revitalizer will not {furm
when the clutch is dissngaged. Disengage the revitalizer
tluteh and stop the tractor engine before attempting to
work around the revitalizer,

Trouble Shooting
If the thatch is mot being lifted effectively:

1. Be sure the tractor {5 in first gear.

2. Sot the knife adjustment ot give a cut ené-gighth 1o one

half inch deep.

3. Be sure the grass is cut prior to revitalizing, so long grass
does not interfers,

4, Check to see if the belt iz slipping. (See “Adjustments™}



If tao much grass is being torn up;
1. Check to e if wire, sticks, ete,, are causght on the knives.

2. Check the depth setting to be sure it is not s=t Jower than
cme half ingh.

ADJUSTMENTS

BELT STOPS

The belt stops at the transmizsion pulley should be adjusted
= the top one is one-eighth inch and the bottom cne one-
fourth inch from the belt when the revitalizer is engaged.

1. Loosen the bolts holding the belt stops to the frame.

2. Adjust the belt stops and tighten the holts.

3. Check the adjustment after the boliz have been tight-
ened {See Figure &),

Clutck Idler Adjustment:
The cluteh idler is normally in correct adjustment when
there is one-fourth inch between the adjustnent collar and

rod guide. If readjustment is necessary because of belt
stretch or sippage, proceed as follows:

1. Disangage the revitalizer drive.
2. Loosen the set collar set scraw.

3. Move the set oollar closer to the spring to make the belt
tighter and further from the spring to loosen it.

MAINTENANCE

4. Tighten the setscrew.

& Check the distance between the set collarand rod guide.
Only enough belt tension is necessary so the revitalizer will
drive without slipping. Excess tension will cause rapid wear
of belts and idler pulley bearings. (See Fiqure 73

LEVER ENGAGED

WHEN LEVER] - *#7"
ENGAGED |
ppom

FIGURE 7

After each use: Clean all wire, twine or othet foreign ma-
terial from the knife shaft and underside of the housng.
Every 10 hours:  Greasz the zerk located on the bearing

bousing and put a few drpps of light engine ofl on all plvot
points. {See Fiqure &)

MFR’S. NO. 629 - 26" LAWN REVITALIZER

ZREASE
‘FITTING

FIGURE &

NUMBER OF KNIVES: 10

KNIFE DIAMETER: 8 |nches

KNIVES .

KNIFE SPACING: 3 Inches

and BEPTH ADJUSTMENT: 0 to 1-1/4 Inches

SHAFT KEMIFE MATERIAL: Hardened Steel
KNIFE SHASFT MATERIAL: 7/8™ Hex,
II-Ia rdened Stoel
OVERALL WIDTH; 37 Inches
DIMENSIONS OVERALL LENGTH: {Including Tracter)

12 inches

SHIPPING WEIGHT: 77 Lbs,




HOUSING, TINES AND DRIVE

103031 Film, Safery

REPLACES 706009 HOLDING

BRAKE BAND TGO
TRANSMISSION

Film, Simplicity

153166 -



HOUSING, TINES AND DRIVE

Ref. Qty.
Ha. Part Ho. | Req. Description

1 (170338 | 1 Housing Assembly

2 170388 | 4 Bearing Flange

3 170387 | 2 Bearing . s

4 | 715083 6 Thread Forming Serew,

5/6"-18x 1727 1.

5 170334 1 Tine Shaft .

] 170333 | 10 Tine

7 170837 | 8 . Spacer .

g 170417 i Compression Spring _

g 170881 2 Spacer . .
10 725003 | 1 ., Key Woodmfi 5/16' x 3/4"
11 101022 2 Washer
1z 170372 1 Sproohket
13 719002 | 1 Plain Washers, 5/16°
14 717535 | 1 Hex Hut, Full, 3/8"-16
15 170332 | 1 Bearing Housing Assembly
16 108054 | 2 Meadle Bearings
17 727002 | 1 Grease Fitting
18 TOR012 | 2 Hex Capscrew,

Sf16"-18 x %/8' lg.
19 TROOOL | 2 " Lock Washer 5/187
2q 717001 2 Hex Mut, Full, 5/16'-18
21 TeoeF | 3 Hex Screw, Washer Hd.,
1747-20 x 38" Taprite
22 170374 1 Erive Shaft Amembly
.23 153070 2 Washer
24 170393 1 Chain
a5 - 170335 1 Chain Guard
26 715067 | & Hex Screw, Washer Hd., -
1/4'.20 x 38" 1y. Taptite
27 az4s | 1 " Balt _
23 170395 | 1 Pullay - L
29 F25003 | 1 Key, Woodraff 3/16" x 3/4"
30 170896 | 1 Belt Stop
31 TLOE 2 Flain Washer, 1/4"
32 F050M 1 Hex Capscrew,
5/16™-18 x 7/8" 1.
b3 720001 1 Lok Washer, 5/16".
ad 717001 I Hezx Hut, Fult 5/16-18.
35 170397 1 Belt Stop
36 70010 | 1 Hox Capscrew,
/816 x 1-3/4" 1.
&7 719002 3 Plain Washer, 5/16"
32 1704201 1 Belt Guard
9 715110 2 Thread Forming Screw,
Si16"-18x 3787 1.
40 170536 1 Pulley




FRAME AND ViHEELS




FRAME AND WHEELS

Ref. Oy Ref, | Gy,
No. Part No. | Reg. Drescripton Ho. Fart Ho. | Req. Description
1 170390 | 1 Idler Arm Assembly 31 T0002 | 2 Lock Washer 3/8"
2 722006 | 1 Cotter Pin, 1/8x 1" lg. 32 717005 | 2 Hex Nut, Full, 3/8"-16
3 154534 | 1 Idter Pulley 33 108702 | 2 Wheel
4 708010 1 1 Hax Capscrew, 34 10878% | 2 Hub Cap
3/8"-16 x 1-3/4" 1g. 35 108827 | 2 Seal Housing
5 719002 1 2 Flain Washer, 5/16" 36 108320 | 2 3eal Houstng
=] IM0E ] 1 Hex Nut, Fuoll, 3/8'-16 37 108819 | 4 Wheel Seal
7 158406 | 1 Rod Cuide Assembly 38 168764 | 2 Whas! Polt
8 FEFSE0 | 1 Hex Nut Full Lock, Jam, LG 717524 | 2 Hex Nut, Lock, Jam 378156
5/1&'-18 44 152050 | 1 Rod Guide
9 170352 | 1 Clatch Red Assembly 41 121175 | 1 Liner
1] 717810 | 1 Hex Nut, Fuoll, 3/8"-16 42 706019 | 1 Hex Capscrew,
11 3191022f 1 Sat Collar 51618 % 1-1/M4™ 1y.
12 713001 | 1 Set Serew, Sq. Hd., Clip Pt. 43 717511 | 1 Hex Nut Full, Lock, 5/16'-]
1/4V.20 x 3fa™ 44 1084153 | 1 Adjusting Serew Assembly
13 163103 | I Spring 45 71001 | 1 Flain Washer, 3/8"
14 170349 | 1 Clutch Lever Aszembly 46 log17z | 1 Pivot
15 156134 | 1 Special Washer a7 ez | 1 Plain Washer, 5/16"
156 717611 ] 1 Heze Nut, Full, 5/16"-18 45 722001 | 1 Cotter Fin, 3/32"" x 3/4" lg.
17 122005 | @ Knob 49 105201 | 1 Set Coltar
18 170398 | 1 Arm Support 50 FI3505 | 1 Soc. Hil. Set Screw, Hollow Pt.,
19 705012 | 4 Hex Capscrew, ' 1/4"-20 x 5/16" Ig.
5/16"-16 x 5/8" lg. 51 170403 1 Hitch Assambly
20 720001 | 4 Lock Washer, 5/16" 52 106788 | 1 Fin
21 717001 | 4 Hex Nut, Full, 5/16"-18 B3 170415 | 1 R.IL Pivot Bar
22 170345 | I Fivct Fin 54 708007 | 2 Hex Capserew,
23 722006 | 2 Cotter Pin, 1/8"x 1" 1g. 5/16"-18x1" lg.
24 170399 | 1 Link Assembly 55 720001 | 2 Lock Warher, 5/16"
25 156268 | 1 Pin 86 717001 | 2 Hex Mut, Full, 5/16"-18
26 5161045] 2 Spring Clip a7 158596 | 2 Rataining Ring
27 170421 1 Frame Assemhly B 170447 | 1 Lift Rod Assy.
28 153078 | 2 Spacer L) BlELOAS| 2 Spring Clip
29 708008 | 2 Hex Capserew, 5f8'-16x1"1g. 60 123096 | 1 Attachment Hitch
30 Floo02z | 2 Plain Washer, 5/16" 1 &l 7le04z | 2 Hex Capzerew,

s/a"-16x 1-1/4" Ig













